
Arba Minch Water Technology Institute
Faculty of Water Supply and Environmental 

Engineering

Wastewater & Solid waste management
Course Code:  WSEE-3172

Prerequisite:  Water supply & treatment, Hydraulics II

Target group: G3-HWRE
Academic year:  2019/20

Semester: II

Instructor:  Zenebe A.

1



Contents included in this course

Part I: - Sewer system

Part II:- Wastewater treatment

Part III:- Solid waste management

2



Part I:- Sewer system
The main objective:
How to plan, design and construct wastewater conveyance 
systems 

The Specific Objectives

 To identify Systems of sanitation and its application in varying 
geophysical conditions

 To know types of wastewater and its sources of generation 
[...]
►These building blocks and energy are used to synthesize more 
cells for growth and also for reproduction.

►Finally new cells die-off and settle down/removed by other 
means.



The Role of Microorganisms in Wastewater Treatment 

4

 Three types of processes to represent the conversion of organic 
wastes by micro-organisms. 

1. Aerobic oxidation : utilize oxygen to oxidize organic substances 
to obtain energy for maintenance, mobility and the synthesis of 
cellular material.

2.  Anaerobic oxidation: utilize nitrates, sulphates and other 
hydrogen acceptors to obtain energy for the synthesis of cellular 
material from organic substances. 



The Role of Microorganisms in Wastewater Treatment 

5

 Methane (CH4) is a source of heat but, if released to the
atmosphere without being combusted, it contributes to the
greenhouse gas effect.

 Hydrogen sulphide (H2S) contributes to WW odor which is
rotten egg smell.

3. Photosynthetic.



M i c r o b i a l  G r o w t h  K i n e t i c s  

6

 Growth of a microbial population is defined as an increase in 
numbers or an increase in microbial mass.

 Growth rate is the increase in microbial cell numbers or mass per 
unit time.

Microbial populations can grow as: 
1. Batch cultures (closed systems) or 
2. Continuous cultures (open systems)



M i c r o b i a l  G r o w t h  K i n e t i c s  

7

1. Batch Cultures
 When a suitable medium is inoculated with cells, the growth of

the microbial population shows four distinct phases.
The lag phase is a period of cell 
adjustment to the new environment

At log/exponential phase the 
number of cells increases exponentially

At stationary phase microorganisms 
cannot grow indefinitely, mainly 
because of lack of nutrients and 
electron acceptors, and the production 
and the accumulation of toxic 
metabolites.

Figure of Microbial growth curve

During death phase, the death 
(decay) rate of the microbial 
population is higher than the growth 

t  



M i c r o b i a l  G r o w t h  K i n e t i c s  

8

2. Continuous Culture of Microorganisms

 the exponential growth phase over a long period of time can be
achieved by growing continuously the cells in a completely
mixed reactor in which a constant volume is maintained.

 The most commonly used device is the chemostat



M i c r o b i a l  G r o w t h  K i n e t i c s  

9

Physical and Chemical Factors Affecting Microbial
Growth are :-

1. Substrate Concentration

2. Temperature

3. pH

4. Oxygen Level



Biolog ical  Wastewater  Treatment

10

♥ To introduce WW contact with bacteria (cells) which feed organic 
matter in WW.

♥ The purpose of biological treatment is BOD reduction.
Principle:
→ Simple bacteria (cells) eat the organic material.
→ Through their metabolism, the organic material is transformed into

cellular mass,
→ This cellular mass can be precipitated at the bottom of a settling tank

or retained as slime on solid surfaces or vegetation in the system.
→ Then, the WW exiting the system is much clearer than it entered.
→ Cells need oxygen to breath, so adequate supply of oxygen should be

for the operational biological WWT.



Biolog ical  Wastewater  Treatment

11

The common methods of biological wastewater treatment are:

a) Aerobic processes such as trickling filters, rotating biological

contactors, activated sludge process, oxidation ponds and

lagoons, oxidation ditches, constructed wetland

b) Anaerobic processes such as anaerobic digestion, and
c) Anoxic processes such as denitrification.



Biolog ical  Wastewater  Treatment

12

1. TRICKLING FILTERS
 consist of tanks of coarser filtering media(see figure-next page).

I. Principles of operation
 over tanks of coarser filtering media the WW is allowed to sprinkle

or trickle down, by means of spray nozzles or rotary distributors.
 The percolating sewage is collected at the bottom of the tank through

a well designed under-drainage system.
 sufficient quantity of oxygen is supplied by providing suitable

ventilation facilities in the body of the filter
 The purification is done mainly by the aerobic bacteria, which form a

bacterial film around the particles of the filtering media.
 The effluent must be taken to the secondary sedimentation tank for

settling out the organic matter oxidized while passing down the filter.



Biolog ical  Wastewater  Treatment

13 Figure of Photographic view of trickling filter with its rotary distributors



Biolog ica l  Wastewater  Treatment

14



Biolog ical  Wastewater  Treatment

15 Figure ofTypical section of a conventional circular trickling filter



Biolog ical  Wastewater  Treatment

16

II. Sewage distributors over filters: they are two
Rotary distributors and spray nozzles.
Difference between the rotary distributors and that of spray nozzles
With a rotary distributor, the application of sewage to the filter is practically

continuous;
 whereas with spray nozzles, the filter is dosed for 3 to 5 minutes, and then

rested for 5 to 10 minutes before the next application.
III. Filtering medias (stone used)
 consists of coarser materials like cubically broken stones or slag
 free from dust and small pieces.
 The size of the material used may vary between 25 to 75mm.
 should be washed before it is placed in position.
 should not be easily affected by acidic WW, and should be sufficiently hard.
 Its resistance to freezing and thawing is another important property,



Biolog ical  Wastewater  Treatment

17

 The depth of the filtering media may vary between 2 to 3 meters.
 The filtering material may be placed in layers; with coarsest stone

used near the bottom, and. finer material towards the top.
IV. Under drains
 Ensures satisfactory drainage
 Also ensure satisfactory ventilation and aeration of the filter bed
 Vitrified clay blocks are generally used as under-drains.



Biolog ical  Wastewater  Treatment

18

Types of Trickling Filters
1. Conventional trickling filters or low rate trickling filters

2. High rate filters or High rate trickling filters



Biolog ical  Wastewater  Treatment

19

Design of Trickling Filters
It involves the design of :
the diameter of the circular filter tank and its depth,
also design of the rotary distributors and under-drainage system.
 The design of the filter size is based upon the values of the

filter-loadings adopted for the design.
 This loading on a filter can be expressed in two ways:
(i) Hydraulic-loading rate: the quantity of sewage applied per

unit surface area of the filter per day
a) For conventional filters may vary between 22 and 44

(normally 28) M.L/ha/day.
b) For the high rate trickling filters it is about 110 to 330

(normally 220) M.L/ha/day



Biolog ical  Wastewater  Treatment

20

(i) organic loading rate:
 the mass of BOD per unit volume of the filtering media per day.
 for conventional filters it vary between 900 to 2200 kg of BOD5 per

ha-m.
 about 6000 - 18000 kg of BOD5 per ha-m in high rate trickling

filters.
With an assumed value of organic loading (900 to 2200kg/ha-m)and
hydraulic loading (22 and 44 Ml/ha/day).

𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡 𝑣𝑣𝑡𝑡𝑡𝑡𝑣𝑣𝑣𝑣𝑣𝑣 𝑡𝑡𝑜𝑜 𝑜𝑜𝑓𝑓𝑡𝑡𝑡𝑡𝑣𝑣𝑓𝑓 =
𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡 𝐵𝐵𝐵𝐵𝐵𝐵5

𝑡𝑡𝑓𝑓𝑜𝑜𝑡𝑡𝑜𝑜𝑓𝑓𝑜𝑜 𝑡𝑡𝑡𝑡𝑡𝑡𝑙𝑙𝑓𝑓𝑜𝑜𝑜𝑜

𝑠𝑠𝑣𝑣𝑓𝑓𝑜𝑜𝑡𝑡𝑜𝑜𝑣𝑣 𝑡𝑡𝑓𝑓𝑣𝑣𝑡𝑡 𝑡𝑡𝑜𝑜 𝑡𝑡𝑡𝑣𝑣 𝑜𝑜𝑓𝑓𝑡𝑡𝑡𝑡𝑣𝑣𝑓𝑓 =
𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡𝑡 𝑣𝑣𝑡𝑡𝑡𝑡𝑣𝑣𝑣𝑣𝑣𝑣 𝑡𝑡𝑜𝑜 𝑜𝑜𝑓𝑓𝑡𝑡𝑡𝑡𝑣𝑣𝑓𝑓
𝑡𝑦𝑦𝑙𝑙𝑓𝑓𝑡𝑡𝑣𝑣𝑡𝑡𝑓𝑓𝑜𝑜 𝑡𝑡𝑡𝑡𝑡𝑡𝑙𝑙𝑓𝑓𝑜𝑜𝑜𝑜

 Knowing the volume and area of the cylindrical filter, we can easily
find out its diameter and depth.



Biolog ical  Wastewater  Treatment

21

 The filter diameter and depth is designed for average value
of sewage flow.

 The rotary distributors, under-drainage system, and other
connected pipe lines etc. are, however, designed for peak
flow and of course checked for the average flow.

 Moreover, since the rotary distributors are available
indigenously only up to 60m in length,

 It is desirable to keep the diameter of the filter tank up to a
maximum of 60m.

 If the required filter diameter is more than 60m, then it is
better to use more units of lesser diameter.



Efficiency of High Rate Filters

22

The efficiency of high rate filters depend upon the volume of
the re-circulated flow (in comparison
to the volume of raw sewage) and also upon the organic
loading.
The ratio (R/I) of the volume of sewage re-circulated (R) to
the volume of raw sewage (I) is called recirculation ratio, and
is an important feature in obtaining the efficiency of the filter
plant (or to work out the required degree of treatment for
obtaining certain efficiency), The recirculation ratio is
connected to another term called recirculation factor (F) by
the relation:



Efficiency cont…

23



24

 In a two stage filter, the efficiency achieved in the first stage will be 
obtained by the previous equation; and in the second stage, it is 
obtained as: 

 Final efficiency in the two stage filter

Efficiency cont…



Example 1:

25

 Design high rate two stage trickling filter to treat the sewage 
by assuming 35% of BOD is removed at primary 
sedimentation. Also determine the effluent BOD and filter 
efficiency with following data:-



Solution:-

26

Step 2. Calculate BOD removal efficiency of filter 1



Cont…

27

(a) Using Equation 

(b)



Example 2
 Calculate the BOD loading, hydraulic loading, BOD removal 

efficiency, and effluent BOD concentration of a single-stage trickling 
filter based on the following data:

Design assumptions:
 Influent flow =1530 m3/d
 Recirculation ratio = 0.5
 Primary effluent BOD = 130 mg/L
 Diameter of filter = 18 m
 Depth of media = 2.1 m
 Water temperature =18oC

Solution)
(1) BOD loading rate (kg/m3/d)

– BOD load = BOD Conc. x  Influent flow
=  130 mg/L x  1530 m3/d =198.9 kg/d

– Volume of filter       = surface area of filter x depth
= π (18 m x 18m)/4 X  2.1 m = 533 m3

– BOD loading rate   = BOD load / volume of filter
=0.37 kg/m3/d



Cont… 

(2) Hydraulic loading rate (m3/m2/d)
 Total flow to the media = influent + recirculation flow

= 1530 m3/d + (1530 m3/d x 0.5)
 Surface area of filter     = π (18 m x 18m)/4 = 254 m2

 Hydraulic loading rate   = Total flow to the media / area of filter 
= 9.04 m3/m2/d

(3) Effluent BOD (mg/L)
 BOD removal efficiency for first-stage filter at 20oC, %

VF
w

E
1

1

4432.01

100

+
=

36.1
)10/5.01(

5.01
)10/1(

1
22 =

+
+

=
+
+

=
R

RF



Cont…

%7.75)035.1(2.81)035.1( 22018
2018 === −−EE

%2.81

36.1
37.04432.01

100

4432.01

100

1
1 =

+
=

+
=

VF
w

E

100
)7.75100(/130)/( −

×= LmgLmgBODEffluent



Biolog ical  Wastewater  Treatment

31

2. ACTIVATED SLUDGE PROCESS
 provides an excellent method of treating sewage.
 BOD removal is up to 80 - 95%, and bacteria removal is up to 90 -

95%.
Principle of operation:
 The WW effluent from primary sedimentation tank mixed with

20 to 30% of volume of activated sludge (from ASP unit).
 This activate sludge contains a large concentration of highly active

aerobic microorganisms.

 The sewage are intimately mixed together with a large quantity of
air for about 4 to 8 hours.

 The moving organisms will oxidize the organic matter and the
suspended and colloidal matter tends to coagulate and form a
precipitate which settles down readily in the secondary settling
tank.



Biolog ical  Wastewater  Treatment

32

 The settled sludge (containing microorganisms) called 
activated sludge is then recycled to the head of the aeration 
tank to be mixed again with the sewage being treated.

The mixture of WW and activated sludge is called mixed 
liquor. 

The biological mass (biomass) in the mixed liquor is called 
mixed liquor suspended solids (MLSS) or mixed liquor volatile 
suspended solids (MLVSS). 

The MLSS consists mostly of microorganisms, non-
biodegradable suspended organic matter, and other inert 
suspended matter. 



Biolog ical  Wastewater  Treatment

33

Units of an Activated Sludge Plant
1. Aeration Tanks                      2. secondary clarifier               

Figure  of a conventional AS plant giving high degree of treatment 

http://www.engineeringexcelspreadsheets.com/wp-content/uploads/2011/03/Activated-Sludge-Flow-Diagram.jpg


Biolog ical  Wastewater  Treatment

34

1. Aeration tanks 
 Is tank in which mixed liquor get mixed with air.
 are normally rectangular tanks 3 to 4.5m deep and about 4 to 

6m wide. 
 The length may range between 20 to 200m and the detention 

period between 4 to 8 hours for municipal sewages. 
 Air is continuously introduced into these tanks using one of 

the following method: 
I. Air diffusion: compressed air under a pressure of 35-70kN/m2 

is introduced into the aeration chamber by diffuser.
II. Mechanical aeration:  atmospheric air is brought in contact 

with the sewage in this method. 



Biolog ical  Wastewater  Treatment

35

2. Secondary Sedimentation Tank 
 From the aeration tank, the WW flows to the final 

sedimentation tank. 
 The detention period for such a sedimentation tank may be 

kept between 1.5-2 hours, as the same is usually found to give 
optimum results. 

 The length to depth ratio may be kept at about 7 for 
rectangular ones. 

 The depth may be kept in the range of 3.5 to 4.5m. 



Biolog ical  Wastewater  Treatment

36

Design considerations in an activated sludge plant
1.    Aeration Tank Loadings            2. Sludge Volume Index (SVI) 
1. Aeration Tank Loadings 
The important terms which define the loading rates of an 
activated sludge plant, include: 

i. Aeration Period (i.e. Hydraulic Retention Time - HRT) 
ii. BOD loading per unit volume of aeration tank (i.e. volumetric 

loading)  
iii. Food to Micro-organism Ratio (F/M Ratio) 
iv. Sludge age 



Biolog ical  Wastewater  Treatment

37

i. The Aeration Period or HRT
 For continuous flow aeration tank,                   

Detention period (t)= Volume of the tank
Rate of sewage flow in the tank = 𝑉𝑉(𝑚𝑚3)

𝑄𝑄(𝑚𝑚3/ℎ𝑟𝑟)

ii. Volumetric BOD Loading

=
Mass of BOD5 applied per day to the aeration tank through influent sewage in gm

Volume of the aeration tank in m3

=
Q ∗ Yo (gm)

V (m3)

Where, Q = Sewage flow into the aeration tank in m3
Yo= BOD5 in mg/l (or gm/m3) of the influent sewage
V = Aeration tank volume in m3 



Biolog ical  Wastewater  Treatment

38

(iii) Food (F) to Micro-organisms (M) Ratio
 The BOD load applied to the system in kg or gm is represented as 

food (F), and the total microbial suspended solid in the mixed liquor 
of the aeration tank is represented by M. 

F/M ratio =
Daily BOD5 load applied to the aerator system in gm

Total microbial mass in the system in gm
Daily BOD load applied to the aerator system 

F = Q*𝐵𝐵𝐵𝐵𝐵𝐵5gm/day 
F = Q*𝑌𝑌𝑜𝑜gm/day ……………..(4.1)



Biolog ical  Wastewater  Treatment

39
Flow chart of conventional activated sludge plant



Biolog ical  Wastewater  Treatment

40

The total microbial mass in the aeration system (M): Mixed Liquor 
Suspended Solids (MLSS) times the volume of the aeration tank (V). 

M = MLSS ∗ V
= Xt ∗ V … … … … … … … .(4.2)

Where, Xt is MLSS in mg/l
Dividing (4.1) by (4.2), we get

F
M

ratio =
F
M

=
Q
V
∗

Yo
Xt



Biolog ical  Wastewater  Treatment

41

iv. Sludge Age
 average time for which particles of suspended solids remain

under aeration.

Sludge age (θc) = Mass of suspended solids (MLSS) in the system (M)
Mass of solids leaving the system per day

Mass of solids in the reactor (M) = V ∗ (MLSS)
= V ∗ Xt

𝐌𝐌𝐌𝐌𝐌𝐌𝐌𝐌 𝐨𝐨𝐨𝐨 𝐌𝐌𝐨𝐨𝐬𝐬𝐬𝐬𝐬𝐬𝐌𝐌 𝐬𝐬𝐥𝐥𝐌𝐌𝐥𝐥𝐬𝐬𝐥𝐥𝐥𝐥 𝐭𝐭𝐭𝐭𝐥𝐥 𝐌𝐌𝐬𝐬𝐌𝐌𝐭𝐭𝐥𝐥𝐬𝐬 𝐩𝐩𝐥𝐥𝐩𝐩 𝐬𝐬𝐌𝐌𝐬𝐬 is equal to Mass of
solids removed with the wasted sludge per day plus Mass of
solids removed with the effluent per day
Mass of solids removed with the wasted sludge per day
= Qw ∗ XR … … …4.3
Mass of solids removed with the effluent per day

= Q − Qw ∗ XE……….4.4



Biolog ical  Wastewater  Treatment

42

Therefore, Total solid removed from the system per day is the 
summation equation 4.3 and 4.4.

= Qw ∗ XR + Q − Qw ∗ XE
Thus:

Sludge age = θc =
V ∗ Xt

Qw ∗ XR + Q − Qw ∗ XE
When the value of XE (suspended solids concentration in the effluent
of activated sludge plant) is very small, then the term ( Q − Qw ∗ XE
in the above equation can be ignored, leading to:

θ
c

=
V ∗ Xt

Qw ∗ XR



Biolog ical  Wastewater  Treatment